Profiling the patient with autoimmune hepatitis on calcineurin inhibitors: a real-world-experience

Simon Pape^a, Frederik Nevens^b, Chris Verslype^b, Caroline Mertens^b, Joost P.H. Drenth^a and Eric T.T.L. Tjwa^a

Objective Therapy for autoimmune hepatitis (AIH) consists of steroid induction therapy, followed by maintenance therapy with azathioprine. However, up to 20% of patients experience either insufficient response or intolerance on first-line therapy. Calcineurin inhibitors (CNIs) are frequently used when first-line therapy fails. Although a number of studies report on efficacy, less is known on the patient trajectory before switch to CNIs. Our aim was to describe the road toward CNI therapy in AIH patients.

Methods Patients with an AIH diagnosis who used CNIs as either second- or third-line treatment were included in the study. Reason for switch to CNI was assessed as either an insufficient response or intolerance to prior therapy. Efficacy was assessed by normalization of transaminases at last moment of follow-up.

Results Final analysis included 20 patients who were treated with CNIs. Ten patients were treated with tacrolimus and ten patients received cyclosporine. In patients who used CNI treatment as third-line therapy (n = 13), duration of first-line therapy was almost twice as long as duration of second-line therapy (2.58 years vs. 1.33 years; P = 0.67). Patients treated with tacrolimus had relatively high trough levels (7.6 ng/mL) and more (minor) adverse events. Fifty-five percent of patients had normalization of transaminases at last moment of follow-up.

Conclusion CNI treatment in AIH as second- or third-line therapy is effective in ~50% of patients. The trajectory before switch varies considerably between patients. Eur J Gastroenterol Hepatol 32: 727–732 Copyright © 2019 The Author(s). Published by Wolters Kluwer Health, Inc.

Introduction

Autoimmune hepatitis (AIH) is a rare, chronic liver disease characterized by circulating autoantibodies, elevated levels of serum immunoglobulin G (IgG) and inflammatory liver histology. When left untreated, AIH can lead to development of cirrhosis and end-stage liver disease [1,2].

Standard treatment of AIH consists of corticosteroids alone or in combination with azathioprine (AZA) and is effective in the vast majority of patients [3]. However, up to 20% of patients show insufficient response or experience adverse events that warrant cessation of the drug [4]. Among factors that predict a poor response to treatment are hyperferritinemia, younger age, increased mean platelet volume, and cirrhosis at diagnosis [5–7]. Various immunosuppressive agents have been proposed as alternative options for second-line therapy in AIH, including mycophenolate mofetil (MMF), 6-mercaptopurine and

European Journal of Gastroenterology & Hepatology 2020, 32:727–732 Keywords: autoimmune hepatitis, calcineurin inhibitors, second-line therapy

^aDepartment of Gastroenterology and Hepatology, Radboud University Medical Center, Nijmegen, The Netherlands and ^bDepartment of Gastroenterology and Hepatology, University Hospital KU Leuven, Leuven, Belgium

Correspondence to Eric Tjwa, MD, PhD, Radboud University Medical Center, Department of Gastroenterology and Hepatology, Internal postal code 455, P.O. Box 9101, 6500 HB Nijmegen The Netherlands

Tel: +31 24 3616999; fax: +31 24 3635129; e-mail: Simon.Pape@radboudumc.nl

Received 3 July 2019 Accepted 13 September 2019

This is an open-access article distributed under the terms of the Creative Commons Attribution-Non Commercial-No Derivatives License 4.0 (CC-BY-NC-ND), where it is permissible to download and share the work provided it is properly cited. The work cannot be changed in any way or used commercially without permission from the journal. 6-tioguanine. Exact numbers are lacking, but reports suggest that 75–90% of patients will achieve a satisfactory response on second-line therapy [8–11].

There is scarce evidence on the calcineurin inhibitors (CNIs) cyclosporine (CsA) and tacrolimus (TAC) for treatment in AIH. Both drugs act through suppression of activated T-cells via inhibition of the intracytoplasmic enzyme calcineurin, blocking nuclear transcription of proinflammatory cytokines such as interleukin-2. To date, CNIs are the mainstay of treatment for the prevention of allograft rejection. Both drugs require therapeutic drug monitoring, because of their narrow therapeutic index and significant interindividual variability in blood concentrations [12]. Data on both CsA and TAC in AIH are limited and mainly focused on response rates rather than characterization of patients in their trajectory before switch to CNI therapy. Notably, most of these studies were done in patients who received CNIs as second-line therapy.

This study aims to describe a cohort of AIH patients who are treated with CNIs in two expert centers in The Netherlands and Belgium. We specifically aimed to describe the road toward CNI therapy in AIH patients with emphasis on duration of prior treatment and reasons for therapy switch. Additionally, we aim to investigate to efficacy of CNIs as second- or third-line treatment.

Methods

Patients

Patients with an established AIH diagnosis were identified by local databases from the University Hospital KU Leuven in Belgium and the Radboud University Medical Center,

727

0954-691X Copyright © 2019 The Author(s). Published by Wolters Kluwer Health, Inc. DOI: 10.1097/MEG.00000000001580

Nijmegen, The Netherlands. AIH diagnosis was based on the simplified IAIHG diagnostic criteria [13,14]. Inclusion criteria for this study were as follows: all patients with a probable or definite AIH diagnosis on current or previous treatment with either CsA or tacrolimus as second- or third-line therapy for AIH. We defined second- and thirdline therapy as a second or third drug used for maintenance therapy regardless of reason of switch from prior therapy. Patients with variant syndromes with primary biliary cholangitis (PBC) or primary sclerosing cholangitis (PSC) were included in this study. Variant syndrome with PBC was defined according to the Paris criteria with an antimitochondrial antibody (AMA) titer >1:80 in combination with compatible histology [15,16]. Variant syndrome with PSC was defined as having typical radiological findings on imaging (magnetic resonance cholangiopancreaticography/endoscopic retrograde cholangiopancreaticography) [17]. Liver transplantation recipients were excluded. Data on initiation and cessation of therapy, laboratory values and other variables of interest were retrospectively collected from (electronic) patient records and databases. Ethics approval was waived by institutional review board after local review.

Analysis

We analyzed baseline and treatment characteristics of patients who used CNI treatment as third-line therapy compared to patients who used CNI treatment as second-line therapy. The call to switch to CNI was made by the treating physician in case there was an insufficient response or intolerance to prior therapy. Efficacy was assessed by normalization of transaminases at last moment of follow-up. Biochemical remission was defined according to international guidelines as normal serum transaminases and IgG [18]. Drug-related adverse events were ascribed at the discretion of the treating physician. Univariate comparisons were made using Fisher's exact test, Mann-Whitney U test or t-test as appropriate. Patients with ongoing treatment were censored at last moment of follow-up. P-values <0.05 were considered statistically significant. Analysis was done with SPSS version 24 (IBM Corporation, Armonk, New York, USA).

Results

Population

The total cohort of AIH patients in Leuven and Nijmegen consisted of 393 patients. We identified 26 patients who had been, or were actively treated with CNIs. We excluded three patients who used CNIs for prevention of allograft rejection after liver transplantation. Furthermore, we excluded three patients who started CNIs as first-line therapy for AIH. Final analysis included 20 patients: 13 patients used CNIs as third-line treatment and seven patients used CNIs as second-line treatment. Most patients were female (70%) and mean age at diagnosis was 34 years (range 13-66). Mean duration of follow-up since diagnosis was 12.5 years (SD 8.95) and mean duration of follow-up on CNI treatment was 26.6 months (SD 40.3). Fourteen patients (70%) were diagnosed as probable AIH and six patients (30%) as definite AIH. Nineteen patients were diagnosed with AIH type 1 and one patient with AIH type 2.

There were no significant baseline differences between patients who used CNIs as third-line treatment when compared to patients who used CNIs as second-line treatment (Table 1).

Patients who used calcineurin inhibitors as second-line treatment

Seven patients received CNI treatment as second-line therapy: four patients were treated with CsA and three patients received TAC. Most patients (6/7) were treated with AZA before switching to CNIs. Median AZA dose before switch was 87.5 mg (range 25-100 mg) (P = 1.00 compared to third-line treated patients). The other patient was treated with MMF 1000 mg as first-line therapy. Patients were on first-line therapy for a median duration of 6.83 years (range: from 3 months to 24 years). Three patients switched to CNIs because of intolerance to first-line treatment and four patients switched because of insufficient response. Most patients still had evidence of biochemical disease activity at the time of switch to CNI treatment: median alanine aminotransferase (ALT) at AIH diagnosis was 171 U/l (94-1692) and had barely dropped at the moment of switch to CNI therapy: 134 U/l (21 - 295).

Patients who used calcineurin inhibitors as third-line treatment

Thirteen patients received CNI treatment as third-line therapy: six patients were treated with CsA and seven patients received TAC. Most patients (76.9%) received prior therapy consisting of AZA followed by MMF. For this combination, the last used median AZA and MMF dosages before switch to CNIs were 50mg (range: 25-200mg) and 1000mg (range: 1000-2000 mg), respectively. Other treatment combinations are presented in Table 1. Patients were on first-line therapy for a median duration of 2.58 years (range: from 1 month to 17.17 years). Interestingly, duration of second-line therapy was shorter with a median therapy duration of 1.33 years (range: from 1 month to 16.75 years) (Fig. 1), this difference was not statistically significant (P = 0.67). Most patients (n = 9) switched to CNI therapy due to an insufficient response on second-line therapy and three patients switched because of intolerance to second-line treatment. One patient switched from MMF to CsA because of pregnancy wish. Most patients had evidence of biochemical disease activity at the time of switch from second-line therapy to third-line CNI treatment: median ALT at diagnosis was 278 U/l (range 92-1355) and decreased to 84 (13-703) U/l at moment of switch to second-line treatment. However, at the moment of switch from second-line therapy to CNI, ALT had increased to 96 U/l (16–794).

Differences between third- and second-line calcineurin inhibitor treatment

Patients on CsA treatment were started on a median dose of 1.83 mg/kg (1.36–3.75) when on third-line therapy compared to 2.11 mg/kg (1.23–2.99) and when on second-line therapy (P = 0.48). CsA dosage at last moment of follow-up was equal in both second- and third-line treated patients [2.11 mg/kg (1.23–2.99) vs. 2.11 mg/kg (1.36–3.75); P = 0.64]. Initial median doses of TAC treatment did

Copyright © 2020 Wolters Kluwer Health, Inc. Unauthorized reproduction of this article is prohibited.

Table '	 Vianette of p 	patients who use	ed calcineurin inhibitors	as third-line therapy vs	. patients who used	them as second-line therapy
	0					

	13 1	1	, ,
	Third-line therapy; N = 13	Second-line therapy; N = 7	P value
Female gender, n (%)	9 (69.2%)	5 (71.4%)	1.00
Weight (kg), mean (SD)	68.4 (4.5)	71.7 (10.9)	0.64
Age at diagnosis, mean (SD)	35.5 (15.9)	38.3 (13.6)	0.63
Fibrosis stage (biopsy)			
F0F2	10 (76.9%)	4 (57.1%)	0.61
F3–F4	3 (23.1%)	3 (42.9%)	0.61
Overlap PBC/PSC, n (%)	3 (23.1%)	1 (14.3%)	0.52
Therapies before switch			
AZÁ	ND	6 (85.7%)	
MMF	ND	1 (14.3%)	
AZA + MMF	10 (76.9%)	ND	
AZA + 6-TG	1 (7.7%)	ND	
AZA + 6-MP	1 (7.7%)	ND	
6-TG + MMF	1 (7.7%)	ND	
Therapy duration			
First-line therapy (years), median (range)	2.58 (0.08–17.17)	6.83 (0.25–24.42)	0.28
Second-line therapy (years), median (range)	1.33 (0.08–16.75)	ND	ND
ALT start CNI (U/L), median (range)	96 (16–794)	134 (21–295)	0.84
IgG start CNI (g/L), median (range)	10.90 (8.27–25.44)	14.10 (6.15–27.80)	0.48
Reason for switch to CNI			
Intolerance, n (%)	3 (23.1%)	3 (42.9%)	0.54
Insufficient response, n (%)	9 (69.2%)	4 (57.1%)	
Other, n (%)	1 (7.7%)	0	
Use of CsA, n (%)	6 (46.2%)	4 (57.1%)	
Use of TAC, n (%)	7 (53.8%)	3 (42.9%)	1.00
Initial dose CNI			
CsA (mg/kg)	1.83 (1.36–3.75)	2.11 (1.23–2.99)	0.48
TAC (mg/kg)	0.08 (0.05-0.08)	0.06 (0.04–0.10)	0.86
Predniso(lo)ne dose at switch (mg), median (range)	10 (5–40)	20 (10–30)	0.38
Dose CNI at last FU, median (range)			
CsA (mg/kg)	2.11 (1.36–3.75)	2.11 (1.23–2.99)	0.64
TAC (mg/kg)	0.07 (0.04-0.10)	0.04 (0.01–0.07)	0.20
Trough levels CNI at last FU			
CsA (ng/mL), median (range)	107 (18–125)	82 (74–89)	0.50
TAC (ng/mL), median (range)	7.6 (5.2–8.3)	12.3 (7.6–14.0)	0.14
Predniso(lo)ne dose at last FU (mg), median (range)	9.0 (5.0–12.0)	15.0 (2.5–30)	0.19

6-MP, 6-mercaptopurine; 6-TG, 6-tioguanine; ALT, alanine aminotransferase; AZA, azathioprine; CNI, calcineurin inhibitor, CsA, cyclosporine; FU, follow-up, IgG, immunoglobulin G; ND, no data; PBC, primary biliary cholangitis; PSC, primary sclerosing cholangitis G; TAC, tacrolimus.



Fig. 1. Duration of treatment before CNI initiation. Patients who used CNIs as third-line treatment used first-line therapy shorter than patients who used CNIs as second-line treatment, however NS. CNI, calcineurin inhibitor.

not differ between third- and second-line treated patients [0.08 mg/kg (0.05–0.08) vs. 0.06 mg/kg (0.04–0.10); P = 0.86]. TAC dose at last moment of follow-up was non-significantly higher in third-line treated patients: 0.07 mg/kg (0.04–0.10) vs. 0.04 mg/kg (0.01–0.07) for second-line treated patients (P = 0.20).

All patients used concomitant steroids at the time of therapy switch to CNI. Median daily prednisolone dose was 10 mg (range 5–40) for patients on third-line CNI therapy vs. 20 mg (range 10–30) for patients on second-line CNI therapy (P = 0.38). At last moment of follow-up,

six patients were successfully withdrawn from steroids. In patients who were still steroids, median prednisolone dosages had dropped to 9 mg (5.0–12 mg) in third-line patients compared to 15 mg (2.5–30 mg) in second line patients (P = 0.19).

Two patients (Table 3: patients 13 and 18) used additional immunosuppression next to CNI treatment: one patient used MMF 1000 mg in addition to CsA 200 mg and one patient was on AZA 100 mg in addition to CsA 150 mg. Median trough level of CsA at last follow-up was 107 ng/mL for patients on third-line treatment vs. 82 ng/ml in patients on second-line treatment (P = 0.50). For TAC, the median trough level was lower in patients on third-line treatment that in patients on second-line treatment: 7.6 ng/ mL (5.2–8.3) vs. 12.3 ng/mL (7.6–14.0); (P = 0.14).

Efficacy of calcineurin inhibitor therapy

At last moment of follow-up (median follow-up on CNI treatment: 26.6 months), 7/13 (53.8%) patients who used CNIs as third-line therapy had normalization of serum transaminases compared to 4/7 (57.1%) patients who used CNIs as second-line therapy (P = 1.00) (Table 2). ALT kinetics per group are presented in Fig. 2. From the 13 patients who had available IgG at last moment of follow-up, 4/9 (44.4%) patients who were on third-line therapy reached biochemical remission compared to 3/4 (75.0%) patients who were no differences in rates of normalization

Table	2.	Treatment out	itcomes o	f patients	who used	l calcineurin	inhibitors a	s third-line	therapy vs	. patients who) used them a	as second-line therac	VC

	Third-line therapy; N = 13	Second-line therapy; N = 7	P value
Years of follow-up since diagnosis, median (range)	15 (2–28)	8 (1–29)	0.24
Months of follow-up on CNI therapy, median (range)	12 (1–154)	16 (3–23)	0.78
Normal transaminases at last moment of FU, n (%)	7/13 (53.8%)	4/7 (57.1%)	1.00
Biochemical remission at last moment of FU, n (%) ^a	4/9 (44.4%)	3/4 (75.0%)	0.31

CNI, calcineurin inhibitors; FU, follow-up.

^algG was available in 13 patients.

	Table	3. Individual	patient dat	a of patients	who are	treated w	ith calcineurin	1 inhibitors
--	-------	---------------	-------------	---------------	---------	-----------	-----------------	--------------

Patient	Age/ gender	Fibrosis	Medication before CNI switch	Reason CNI switch	ALT at start CNI	CNI + last dose	Medication while on CNI	Normal TA at last FU
1	33/F	F4	AZA 100 mg	IR	134	TAC 5 mg	Pred 2.5 mg	Yes
2	46/F	FO	AZA 75 mg	INT	43	TAC 3 mg	None	Yes
3	21/F	F2	6-TG 50 mg \rightarrow MMF 1000 mg	IR	118	TAC 3 mg	Pred 10 mg	Yes
4	57/F	F1	AZA 50 mg \rightarrow MMF 2000	IR	83	TAC 1 mg	Pred 5 mg	Yes
5	42/F	F0	AZA 25 mg \rightarrow 6TG 20 mg	IR	34	TAC 1 mg	Pred 10 mg	No
6	49/F	F1	AZA 50 mg \rightarrow MMF 2000 mg	IR	51	TAC 5 mg	Pred 7.5 mg	Yes
7 ^a	13/M	F3	AZA 175 mg →MMF 2000 mg	IR	108	TAC 3 mg	Pred 10 mg	No
8 ^b	50/F	F2	AZA 50 mg \rightarrow MMF 2000 mg	IR	159	TAC 3 mg	Pred 10 mg	No
9 ^a	37/F	F4	MMF 1000 mg	INT	148	TAC 5 mg	Pred 30 mg	No
10 ^b	32/M	F3	AZA 75 mg	IR	164	TAC 6 mg	Pred 15 mg	No
11	20/F	FO	AZA 50 mg \rightarrow MMF 1000 mg	IR	623	CsA 125 mg	none	No
12	33/M	UNK	AZA 50 mg \rightarrow MMF 2000 mg	INT	96	CsA 100 mg	Pred 8 mg	No
13	35/M	F2	AZA 100 mg	IR	37	CsA 150 mg	AZA 100 mg	Yes
14	19/M	F3	AZA 200 mg \rightarrow MMF 1000 mg	IR	429	CsA 125 mg	Pred 12 mg	Yes
15	28/M	F1	AZA 100 mg \rightarrow MMF 1000 mg	Pregnancy	54	CsA 120 mg stopped therapy	None	Yes
16	24/F	UNK	AZA 100 mg	IR	295	CsA 175 mg	Pred 15 mg	No
17	50/F	F0	AZA 75 mg \rightarrow 6MP 50 mg	IR	794	CsA 200 mg	Pred 5 mg	Yes
18 ^a	57/F	F3	AZA 100 mg \rightarrow MMF 1000 mg	INT	16	CsA 200 mg	MMF 1000 mg	Yes
19	22/F	UNK	AZA 150 mg \rightarrow MMF 1000 mg	INT	71	CsA 200 mg	none	No
20	66/F	UNK	AZA 25 mg	INT	21	CsA 100 mg	Bud 3 mg	Yes

ALT, alanine aminotransferase; AZA, azathioprine; Bud, budesonide; CNI, calcineurin inhibitors; F, female; INT, intolerant; IR, insufficient response; M, male; MMF, mycophenolate mofetil; FU, follow-up; CsA, cyclosporin; Pred, prednisone; TA, transaminases; TAC, tacrolimus; UNK, unknown.

^aIndicates patients with a variant syndrome with primary biliary cholangitis.

^bIndicates patients with a variant syndrome with primary sclerosing cholangitis.



Fig. 2. Median ALT during CNI treatment. Comparison of patients who use CNIs as third-line therapy vs. patients who use CNIs as second-line therapy. ALT, alanine aminotransferase; CNI, calcineurin inhibitor; FU, follow-up.

of transaminases between patients who switched because of intolerance on prior therapy (n = 6) when compared to patients who switched due to insufficient response (n = 13): 50% vs. 53.8% (P = 0.64). There were no patients with a second (follow-up) biopsy after initiation of CNI treatment to assess histological response.

Adverse events on calcineurin inhibitor treatment

Overall, CNI treatment was well tolerated. Renal function remained stable in the majority of patients: median serum creatinine before start of CNI treatment was 62 µmol/L (range 45-86) compared to 65.5 µmol/L (44-132) at last moment of follow-up (P = 0.36). Patients on third-line CNI treatment were more frequently subject to adverse events than patients on second-line treatment: 46.2% vs. 28.6% (P = 0.44). Most commonly reported adverse events for TAC treatment were tremor (n = 3) and nausea (n = 2), followed by diarrhea and vertigo. Adverse events with CsA treatment were less common and were limited to headache, flu-like symptoms (leading to discontinuation of therapy) and gingival hypertrophy. One patient developed hepatocellular carcinoma shortly after CsA initiation and underwent a curative resection. There was no occurrence of other liver-related events (liver transplantation or liver related death). One patient on second-line TAC treatment, who had presented with Child-Pugh B cirrhosis at diagnosis, died of complications after an unexpected and unrelated event.

Discussion

We identified 20 AIH patients from two university hospitals who switched to CNI treatment when standard therapy failed. Thirteen patients received CNIs as third-line treatment for AIH. Most common reason for switch to CNI was insufficient response to the previous therapeutic regimen. Interestingly, we found that duration of firstline therapy was almost twice as long as duration of second-line therapy. Disease characteristics of patients on third-line CNI treatment (n = 13) were comparable to those who used CNI as second-line therapy.

Both second- and third-line treated patients achieved rates of ~50% for normalization of transaminases. Additionally, 7/13 patients who were on CNI treatment and had available IgG at last moment of follow-up achieved complete biochemical remission. Previous studies on both TAC and CsA in AIH are of a limited sample size, mostly retrospective of nature and focus on a heterogeneous study population. Evidence from these studies show response rates varying from 27 to 94% [19-26]. The use of different definitions for response may be the root cause for the wide range of response rates reported in these studies. The largest study to date that investigated CNI therapy in AIH, which uses the same definitions of response as our study, found that the overall response rate in 80 TAC treated patients with a prior insufficient response to standard therapy was 56.5% [27], which is in line with our results and probably more accurate to clinical practice than the higher response rates reported in other studies.

Treatment with CNI is complex and should be tailored to the individual patient with frequent measuring of trough levels to avoid incorrect dosing. The exact target trough level TAC in AIH is unknown, although a level of 6 ng/mL is suggested in the EASL guideline [18]. In our cohort, we found that patients treated with TAC had relatively high trough levels associated with minor adverse events.

Although most studies report only on separate use of CNI treatment as second-line therapy option in AIH, there are reports on using either TAC or CsA in combination with other immunosuppressive agents to control the disease [25,28]. A recent survey among AIH experts showed that CNI treatment was mainly initiated by physicians working in transplant-centers. The survey does not report on the combination of two (or more) immunosuppressive agents in the management of AIH [29,30]. It is therefore unclear how many physicians use CNI treatment as separate therapy or in combination with other immunosuppressive drugs. In our cohort, two patients were using additional immunosuppression (AZA and MMF) in addition to treatment with CNIs.

The fact that patients on third-line CNI treatment received relatively shorter second-line treatment regimens when compared to duration of first-line therapy questions the optimal timing for switch to other therapies. A possible explanation for our finding could be that physicians and patients grow impatient when, after therapeutic failure on a first agent, a second drug also fails to be effective. The low occurrence of third-line therapy in AIH creates paucity of data in this field, leading to low-evidence recommendations in difficult-to-treat patients [18]. Ideally, international adapted timelines and criteria for initiation of third-line AIH treatment would exist, which would minimize practice variation.

Our study naturally comes with its limitations. First, because of the retrospective design, this study has its inherent selection bias. Second, we were not able to report on biochemical remission (normalization of transaminases and IgG) in every patient because of missing IgG values at last moment of follow-up. Third, in some patients standard therapy might have been dosed in suboptimal regimens, which could have been improved. Current guidelines advise to increase AZA dose up to 2 mg/kg/day in case of insufficient response, but this was not done in every patient. Last, our sample size limited us to conduct a multivariable analysis, which would be preferred for this type of study.

The relatively low response rates in our study and those that are reported in other studies raise the question whether CNI therapy is the optimal treatment for difficult-to-treat AIH. Currently, few alternatives exist such as MMF and monoclonal biologicals, MMF is widely accepted in patients who are intolerant to or have an insufficient response on first-line therapy. Recent reports showed that MMF is mainly successful in AZA intolerant patients in contrast to patients with an insufficient response [31]. Remission rates from recent studies vary between 34 and 57% in nonresponders, while remission rates varied from 62 to 91.9% in AZA intolerant patients [27,31]. However, the same studies report on high discontinuation rates due to infectious complications. Furthermore, the teratogenic properties of MMF raise questions about its applicability in a disease that mainly targets females in childbearing age. There is some familiarity in expert centers with biological treatment. Infliximab is able to act successfully as salvage therapy for difficult-to-treat AIH, although the large majority of patients developed infectious complications [32]. Alternatively, there are anecdotal reports on use of rituximab, which was deemed as a safe and effective treatment in AIH patients who failed on AZA therapy [33]. Other experimental therapies currently under investigation for AIH treatment are low-dose interleukin-2 and anti-B-cell activating factor antibody therapy (NCT03217422) [34].

In conclusion, we demonstrate that difficult-to-treat AIH patients on CNI treatment have a heterogeneous trajectory before switch to CNI. Treatment with CNIs was effective in \sim 50% of patients to achieve remission of the disease. Patients who are treated with third-line CNIs might have a longer duration of first-line therapy than second line therapy.

Acknowledgements

We thank Natalie van den Ende and Tine Vrancken from the University Hospital KU Leuven for their help with additional data collection.

Conflicts of interest

There are no conflicts of interest.

References

- 1 Krawitt EL. Autoimmune hepatitis. N Engl J Med 2006; 354:54-66.
- 2 van Gerven NM, Verwer BJ, Witte BI, van Erpecum KJ, van Buuren HR, Maijers I, *et al.*; Dutch Autoimmune hepatitis STUDY group. Epidemiology and clinical characteristics of autoimmune hepatitis in the Netherlands. *Scand J Gastroenterol* 2014; 49:1245–1254.
- 3 Lamers MM, van Oijen MG, Pronk M, Drenth JP. Treatment options for autoimmune hepatitis: a systematic review of randomized controlled trials. *J Hepatol* 2010; 53:191–198.
- 4 Manns MP, Czaja AJ, Gorham JD, Krawitt EL, Mieli-Vergani G, Vergani D, Vierling JM; American Association for the Study of Liver Diseases.

Diagnosis and management of autoimmune hepatitis. *Hepatology* 2010; 51:2193–2213.

- 5 Abdel-Razik A, Mousa N, Zakaria S, Elhelaly R, Elzehery R, Zalata K, *et al.* New predictive factors of poor response to therapy in autoimmune hepatitis: role of mean platelet volume. *Eur J Gastroenterol Hepatol* 2017; 29:1373–1379.
- 6 Taubert R, Hardtke-Wolenski M, Noyan F, Lalanne C, Jonigk D, Schlue J, et al. Hyperferritinemia and hypergammaglobulinemia predict the treatment response to standard therapy in autoimmune hepatitis. *Plos One* 2017; 12:e0179074.
- 7 Lytton SD, Osiecki M, MałgorzataWoźniak, Cukrowska B, Wierzbicka A, Goliszek M, et al. Tryptophan-kynurenine profile in pediatric autoimmune hepatitis. *Immunol Res* 2019; 67:39–47.
- 8 Terziroli Beretta-Piccoli B, Mieli-Vergani G, Vergani D. Autoimmune hepatitis: standard treatment and systematic review of alternative treatments. *World J Gastroenterol* 2017; 23:6030–6048.
- 9 van den Brand FF, van Nieuwkerk CMJ, Verwer BJ, de Boer YS, de Boer NKH, Mulder CJJ, et al. Biochemical efficacy of tioguanine in autoimmune hepatitis: a retrospective review of practice in the netherlands. Aliment Pharmacol Ther 2018; 48:761–767.
- 10 Hübener S, Oo YH, Than NN, Hübener P, Weiler-Normann C, Lohse AW, Schramm C. Efficacy of 6-mercaptopurine as second-line treatment for patients with autoimmune hepatitis and azathioprine intolerance. *Clin Gastroenterol Hepatol* 2016; 14:445–453.
- 11 Baven-Pronk AM, Coenraad MJ, van Buuren HR, de Man RA, van Erpecum KJ, Lamers MM, *et al*. The role of mycophenolate mofetil in the management of autoimmune hepatitis and overlap syndromes. *Aliment Pharmacol Ther* 2011; 34:335–343.
- 12 Kapturczak MH, Meier-Kriesche HU, Kaplan B. Pharmacology of calcineurin antagonists. *Transplant Proc* 2004; 36:25S–32S.
- 13 Hennes EM, Zeniya M, Czaja AJ, Parés A, Dalekos GN, Krawitt EL, et al.; International Autoimmune Hepatitis Group. Simplified criteria for the diagnosis of autoimmune hepatitis. *Hepatology* 2008; 48:169–176.
- 14 Wobser H, Paur T, Schnoy E, Hartl J, Kirchner Gl. Suitability of the simplified autoimmune hepatitis score for the diagnosis of autoimmune hepatitis in a german cohort. *United European Gastroenterol J* 2018; 6:247–254.
- 15 Kuiper EM, Zondervan PE, van Buuren HR. Paris criteria are effective in diagnosis of primary biliary cirrhosis and autoimmune hepatitis overlap syndrome. *Clin Gastroenterol Hepatol* 2010; 8:530–534.
- 16 Chazouillères O, Wendum D, Serfaty L, Montembault S, Rosmorduc O, Poupon R. Primary biliary cirrhosis-autoimmune hepatitis overlap syndrome: clinical features and response to therapy. *Hepatology* 1998; 28:296–301.
- 17 Boberg KM, Chapman RW, Hirschfield GM, Lohse AW, Manns MP, Schrumpf E; International Autoimmune Hepatitis Group. Overlap syndromes: the international autoimmune hepatitis group (IAIHG) position statement on a controversial issue. J Hepatol 2011; 54:374–385.
- 18 European Association for the Study of the Liver. EASL clinical practice guidelines: autoimmune hepatitis. J Hepatol 2015; 63:971–1004.
- 19 Sherman KE, Narkewicz M, Pinto PC. Cyclosporine in the management of corticosteroid-resistant type I autoimmune chronic active hepatitis. *J Hepatol* 1994; 21:1040–1047.

- 20 Fernandes NF, Redeker AG, Vierling JM, Villamil FG, Fong TL. Cyclosporine therapy in patients with steroid resistant autoimmune hepatitis. *Am J Gastroenterol* 1999; 94:241–248.
- 21 Malekzadeh R, Nasseri-Moghaddam S, Kaviani MJ, Taheri H, Kamalian N, Sotoudeh M. Cyclosporin A is a promising alternative to corticosteroids in autoimmune hepatitis. *Dig Dis Sci* 2001; 46:1321–1327.
- 22 Van Thiel DH, Wright H, Carroll P, Abu-Elmagd K, Rodriguez-Rilo H, McMichael J, et al. Tacrolimus: a potential new treatment for autoimmune chronic active hepatitis: results of an open-label preliminary trial. Am J Gastroenterol 1995; 90:771–776.
- 23 Aqel BA, Machicao V, Rosser B, Satyanarayana R, Harnois DM, Dickson RC. Efficacy of tacrolimus in the treatment of steroid refractory autoimmune hepatitis. J Clin Gastroenterol 2004; 38:805–809.
- 24 Tannous MM, Cheng J, Muniyappa K, Farooq I, Bharara A, Kappus M, et al. Use of tacrolimus in the treatment of autoimmune hepatitis: a single centre experience. Aliment Pharmacol Ther 2011; 34:405–407.
- 25 Than NN, Wiegard C, Weiler-Normann C, Füssel K, Mann J, Hodson J, et al. Long-term follow-up of patients with difficult to treat type 1 autoimmune hepatitis on tacrolimus therapy. Scand J Gastroenterol 2016; 51:329–336.
- 26 Al Taii H, Hanouneh MA, Hanouneh I, Lopez R, Zein N, Alkhouri N. The use of tacrolimus in refractory autoimmune hepatitis in children and adults: a single center experience. *Scand J Gastroenterol* 2017; 52:157–158.
- 27 Efe C, Hagström H, Ytting H, Bhanji RA, Müller NF, Wang Q, et al. Efficacy and safety of mycophenolate mofetil and tacrolimus as second-line therapy for patients with autoimmune hepatitis. *Clin Gastroenterol Hepatol* 2017; 15:1950–1956.e1.
- 28 Larsen FS, Vainer B, Eefsen M, Bjerring PN, Adel Hansen B. Lowdose tacrolimus ameliorates liver inflammation and fibrosis in steroid refractory autoimmune hepatitis. *World J Gastroenterol* 2007; 13:3232–3236.
- 29 Liberal R, de Boer YS, Andrade RJ, Bouma G, Dalekos GN, Floreani A, et al.; International Autoimmune Hepatitis Group (IAIHG). Expert clinical management of autoimmune hepatitis in the real world. Aliment Pharmacol Ther 2017; 45:723–732.
- 30 de Boer YS, Liberal R, Vergani D, Mieli-Vergani G. Real-world management of juvenile autoimmune liver disease. *United European Gastroenterol J* 2018; 6:1032–1038.
- 31 Roberts SK, Lim R, Strasser S, Nicoll A, Gazzola A, Mitchell J, et al.; ALA Clinical Research Network. Efficacy and safety of mycophenolate mofetil in patients with autoimmune hepatitis and suboptimal outcomes after standard therapy. *Clin Gastroenterol Hepatol* 2018; 16:268–277.
- 32 Weiler-Normann C, Schramm C, Quaas A, Wiegard C, Glaubke C, Pannicke N, et al. Infliximab as a rescue treatment in difficult-to-treat autoimmune hepatitis. J Hepatol 2013; 58:529–534.
- 33 Burak KW, Swain MG, Santodomingo-Garzon T, Santodomino-Garzon T, Lee SS, Urbanski SJ, *et al.* Rituximab for the treatment of patients with autoimmune hepatitis who are refractory or intolerant to standard therapy. *Can J Gastroenterol* 2013; 27:273–280.
- 34 Lim TY, Martinez-Llordella M, Kodela E, Gray E, Heneghan MA, Sanchez-Fueyo A. Low-dose interleukin-2 for refractory autoimmune hepatitis. *Hepatology* 2018; 68:1649–1652.